BODY (4 PASSENGER)

DELTA-Q CHARGER BOX

Service Parts Manual Page C-18



BODY (4 PASSENGER)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 12 3 4 5 DESCRIPTION QTY.

1 XXXXXX BODY FRAME WELDMENT (4 PASSENGER) (SELECT COLOR) ................... 1

600120 SAFETY YELLOW

603930 HUNTER GREEN

603931 WHITE

603932 RED

604525 ORANGE
2 7156 TRIM ..o 1
3
4 600103 COWL ... e s 1
5 71037-G02 NAME PLATE, E-Z-GO ..ottt e 1
6
7 12064-G3 PUSHNUT, 3/16" ... s 2
8
9 800177 BOLT, 5/16 - 18 X 3/4" LG ...ttt ettt 2
10 103867 WASHER, 5/18" ... e 2
11 306932 NUT, 5/16 = 18 ..o s 2
12 600817 E-Z-GO DECAL .......ooiiiii s 2
13
14 306416 BOLT, 5/16 = 18 X 1" LG ..iiiiiiticitieiee ittt sttt 7
15 103867 WASHER, 5/16" ... 7
16 306325 LOCK WASHER, 5/16"........ooiiiiii s 7
17 306932 NUT, 5/16 = 18 ..o s 7
18
19 601092 ACCESS COVER. ..o s 1
20 71056-G01 SCREW, 5/16 - 18 X 5/8" LG.....cooiiiiiiiici i 3
21 01024-G01 NUT, B/16 = 18 3
22
23 837630 CARGO DECK ..ot e 1
24 800017 SCREW, 1/4 =20 X 1" LG...oiiiiic e 2
25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) ...ooiiiiiiiiicc e 2
26
27 841739-G01 | ACCESS COVER.......coiiiii s 1

Page C-19 Service Parts Manual



BODY (4 PASSENGER)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
28 | 306419 BOLT, 1/4 = 20 X 172" LG oo ee e 4
29 | 800279 NUT, 1/4 = 20, (SPEED U-TYPE) ....ocoeeeeeeeeeeeeeeeeeeeeeeeee e eeees e 4
30
31 603754 CHARGER BOX........cotveoeeeeeeeeeseeeeeseeeeeeeeeeeeeeeeeeeeeeeeees s ees e sees e 1
32 | 00438-G6 BOLT, 5/16 = 18 X 3/4" LG ....veeeveeeeeeeeeeeeeeeee e eeeeeeseeee s eees e eeeeee e 4
33 | 00559-G8 WASHER, 5/16" .....oeooeeeeeeeeeeeeeeeeeeeeeee e e eeeeeeeeeeeseeee e s seeeess s eee s eeseens 4
34 | 00905-G8 LOCK WASHER, 5/16"........oveeeeeeeeeeeseseeeseeeeeeeeees e eeseeses e eseee e ses e sese e 4
35 | 00532-G3 NUT, 5/16 = 18 ... 4
36 | 00114-G6 SCREW, 1/4 = 10 X 3/4" L. 3
37
38 | 00532-G1 NUT, 174 = 20 oo 4
39 | o00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ........oveeoveeeoeeeeeeeeeeeeeeee oo 4
40 16469-G1 WASHER, /4" ... ee e es e 4
41
42
43
44 11782-G2 TEE NUT, 1/8 = 20 oo eese e 2
45 | 34431-G01 | LATCH PLATE ..o eeeeeee e 1
46 16705-G2 SCREW, 1/4 = 20 X 5/8" LG.....oveooveeeeeeeeeeeeeeeeeeee e 2
47 | 34434-G01 | BELLEVILLE WASHER........o.coiivoieeeoeeoeeeeeeeeee oo 1
48 | 35244-G01 | LATCH PIN .oooooioooeeoeeeeeeeeceeeeee oo 1
49 | 34433-G0T | LATCH oo 1
50 14390-G1 LOCK NUT, 3/8 = 24 ... 1
51 601841 TYPE EE LATCH KEY ... 1
52
53
54
55 | 602017 CHARGER BRACKET .....ooeotveeieeeeeeeeeeee e ee e eee e e 1
56 | 00438-G6 BOLT, 5/16 = 18 X 3/4" LG ....veooevoeeeee oo eeeeee oo 4
57 | 00559-G8 WASHER, 5/16......oveooeeeeeeee oo eee e ee s ee e eees e 4

Service Parts Manual Page C-20



BODY (4 PASSENGER)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
58 306325 LOCK WASHER, 5/16"...... .o e 4
59 00532-G3 NUT, 5716 - 18 ..o e 4
60 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" LG......ooiiiiiii e 2
61 00922-G2 WASHER, 3/8" ... e e 4
62 800698 LOCK NUT, /816 ... e e 2
63
64
65
66
67 22009-G1 ISOLATION MOUNT ...ttt ettt 4
68 11027-G2 FLANGE LOCK NUT, 174 = 20 ....eiiiiiiiic ittt e 4
69 16469-G7 FENDER WASHER, 1/4" ..o e 4
70 00567-G7 EXT TOOTH LOCK WASHER, 1/4" ...t 4
71 00532-G1 NUT, 174 =20 ..ot 4

Page C-21 Service Parts Manual



